

Preventive pharmacologic treatment of migraine in adults

Ajini Arasalingam¹, Saman B Gunatilake²

Sri Lanka Journal of Neurology, 2013, **2**, 11-16

Introduction

Migraine is a common disabling primary headache disorder manifesting in attacks lasting 4 to 72 hours¹. Episodic migraine has a female predilection affecting 17% of women and 6% of men²⁻⁵. Episodic migraine is characterized by < 15 days of headache per month and chronic migraine by > 15 headache days per month¹. Migraine headaches may be moderate to severe or debilitating. Migraine affects the physical, psychological and social well being of patients and can restrict daily activities resulting in lost work time and diminished productivity⁶. Forty percent of adults with episodic migraine and all patients with chronic migraine might benefit from preventive medication, however only 12% of adults take preventive medication². Several drug classes are used as preventive treatment in episodic migraine and they affect various aspects of migraine pathophysiology^{7,8}.

Several classes of drugs are used for migraine prophylaxis. The European Federation of Neurological Societies recommends the beta-blockers metoprolol and propranolol, calcium channel blockers flunarizine and the antiepileptic drugs sodium valproate and topiramate as the first line drugs and amitriptyline, venlafaxine, naproxen and bisoprolol as drugs of second choice for migraine prophylaxis⁹.

The American Headache Society and the American Academy of Neurology in the updated guidelines of 2012 recommends sodium valproate, topiramate, metoprolol, timolol, propranolol and frovatriptan as the drugs with established efficacy (based on at least 2 class 1 trials) and amitriptyline, venlafaxine, atenolol, nadolol, naratriptan and zolmitriptan as drugs that are probably effective in the prevention of migraine¹⁰.

Of the several drug used by the medical professional the beta blockers propranolol and timolol and the antiepileptic drugs topiramate and sodium valproate (divalproex sodium) are the only four that are approved by the US Food and Drug Administration¹¹. Novel antiepileptic drugs, calcium channel blockers, serotonin and noradrenaline reuptake inhibitors, glutamate blockers and drugs from several other classes are prescribed off-label by doctors¹¹. The NICE guidelines recommend topiramate and propranolol as preventive therapy for migraine¹². If both are unsuitable or

ineffective NICE recommends trying a course of acupuncture 10 sessions over 5-8 weeks or gabapentin according to patient preference.

Goal for preventive treatment

The 2000 US Headache Consortium defined the goals of preventive treatment as “50% decrease in attack frequency and decrease in intensity and duration; improve responsiveness to acute therapy; improve function and decrease disability and prevent occurrence of medication overuse headache and chronic daily headache”.

Indications to commence prophylactic treatment

The American Migraine Prevalance and Prevention Study recommends prophylactic treatment to be commenced when a patient has at least 6 headache days per month or at least four headache days with at least some impairment or at least three headache days with severe impairment or requiring bed rest. Preventive medication is not advised with less than four headache days per month with no impairment in functioning or one or two headache days per month regardless of severity.

Therapeutic principles when prescribing preventive treatment

Preventive treatment is usually commenced at a low dose and titrated gradually till therapeutic outcome is achieved, maximal tolerable dose is reached. An adequate trial of more than two months for each preventive medication is recommended. Medication should be re-evaluated and patient should be followed up. The patient should be involved in the care to improve compliance. The choice of medication will be influenced by comorbid problems. Contraception should be discussed with women in childbearing age and the potential risk of teratogenicity and risks to the fetus should be discussed. The drug should be chosen based on efficacy, patient's preferences, headache profile, the drugs side effects and the presence or absence of coexisting or co-morbid conditions¹³. In this review we hope to analyze the evidence for the different medications used for prevention of migraine with emphasis on the drugs available in Sri Lanka.

¹ Consultant Neurologist, Teaching Hospital, Peradeniya, ² Consultant Neurologist and Professor of Medicine, University of Sri Jayewardenepura and Colombo South Teaching Hospital.

Antiepileptic Drugs

The antiepileptic drugs studied most with respect to migraine prophylaxis have been sodium valproate, topiramate, gabapentin, lamotrigine and oxcarbazepine.

Topiramate

Data analyzed from 9 trials¹⁴⁻²² with 1737 participants showed that topiramate reduced headache frequency by about 12 attacks per 28 days compared to placebo and that topiramate doubled the proportion of responders relative to placebo. Topiramate 50 mg compared with a placebo showed a significant increase in number of responders but no significant decrease in monthly headache frequency in two trials^{14, 21}. However in a smaller study Gupta¹⁹ showed that 50 mg topiramate reduced headache frequency and increased the responder rate. Trials^{14-17,20,21,23} comparing topiramate 100 mg to placebo in 478 patients showed statistically significant superiority of topiramate. Four large trials^{14,16,21,24} comparing topiramate 200 mg to placebo showed statistically superiority for topiramate with regard to responder rate but only two studies^{14,21} showed a reduction in headache frequency. Two other smaller trials^{18,22} on topiramate and placebo did not reveal a significant difference. When topiramate was compared with active comparators there was no significant difference in efficacy between maximal doses of topiramate and amitriptyline²⁵; topiramate 100 mg and flunarizine 5 mg²⁶; topiramate 50 mg and propranolol 80 mg²⁷; and topiramate 200 mg, 100 mg and propranolol 80 mg, 160 mg¹⁶. There was a slight but significant advantage of topiramate 50 mg over sodium valproate 400 mg^{28,29}. The trials comparing flunarizine and sodium valproate were underpowered.

Topiramate does not give an unexpectedly high rate of adverse events when used for migraine prophylaxis. Significant adverse effects of topiramate include paraesthesiae, memory and concentration problems, glaucoma, hyperchloraemic acidosis, renal stones, poor appetite and weight loss.

Meta-analysis (2012) of above studies showed that topiramate in a 50 or 100 mg/day dose is effective in reducing headache frequency and was reasonably well tolerated in adult patients with migraine³⁰.

Sodium valproate

Two cross-over trials^{31,32} with a total of 63 patients showed that sodium valproate had a significant reduction in headache frequency compared to placebo. In one trial³² responder rate with sodium valproate was significantly superior to placebo. The number needed to treat was 3. In these trials the doses ranged from 150 mg/day to an individualized target dose of maximum

1200 mg/day. A parallel group trial³³ compared different doses of sodium valproate by measuring serum sodium valproate concentrations. The study showed that lower (21-50 µg/ml) serum levels gave a slightly but significantly lower headache frequency compared to higher (>50 µg/ml) serum levels and recommended a daily dose of 500-600 mg as effective.

When sodium valproate was compared with flunarizine there was no significant difference between the two in the proportion of responders, but data was insufficient to calculate significance in headache frequency³⁴. Two smaller studies compared topiramate 50 mg with sodium valproate 400 mg^{28,29} and found no significant difference in efficacy between the two drugs. However the pooled results of these two studies indicate a significant difference in favour of topiramate. There was no significant difference in Migraine Disability Assessment (MIDAS) scores between sodium valproate and topiramate²⁸. The main adverse effects were asthenia/fatigue, dizziness/vertigo, nausea, tremor and weight gain.

A recently published Cochrane review on 10 trials on sodium valproate concluded that valproate is effective in reducing headache frequency and is reasonably well tolerated in adult patients with episodic migraine³⁵.

Gabapentin

Pooled data from 5 trials of gabapentin suggest that it is not efficacious for the prophylaxis of episodic migraine in adults³⁶. Doses of 900 mg to 2400 mg were used in these trials.

Other antiepileptic drugs

A recent Cochrane review did not show robust conclusions regarding the efficacy of other antiepileptic drugs (acetazolamide, carisbamate, clonazepam, lamotrigine, oxcarbazepine and vigabatrin) in the prophylaxis of episodic migraine in adults.

Beta-blockers

Beta-blockers are one of the commonly prescribed groups of drugs used in migraine prophylaxis. Of the beta-blockers propranolol, metoprolol and timolol are considered effective (Level A) based on the evidence from at least 2 high quality randomized controlled trials¹⁰. Atenolol is a Level B drug according to the 2012 AAN and AHS guidelines¹⁰.

Propranolol

Propranolol is the commonest drug used in migraine prophylaxis. The Cochrane study group reviewed 26 trials, which compared propranolol with a placebo and

concluded that the proportion of responders was higher with propranolol than with placebo, and the responder ratios tended to be higher in trials with higher doses of propranolol³⁷. However a trial with the lowest dose (80mg) of propranolol had the most positive result³⁸. Meta-analysis of 10 trials by the Cochrane group suggested that propranolol 160 mg might be slightly more effective than 120 mg³⁷. The authors conclude that propranolol is superior to placebo showing clear short-term effects. The meta-analysis of propranolol versus other beta-blockers (nadolol, metoprolol), calcium antagonist (9 trials with flunarizine, 1 each with a combination of propranolol and flunarizine, nimodipine and nifedipine) and other drugs (including amitriptyline and naproxen) did not show statistically significant difference between propranolol and the comparator. Evidence on long-term effects of propranolol is limited³⁷.

Propranolol was found to be as effective as topiramate²⁷ and another study showed similar efficacy between topiramate 100 and 200 mg / day and propranolol 160 mg /day¹⁶.

Metoprolol

The more recent large trials showed statistically significant effects of metoprolol resulting in it being classified as a Class I drug in the 2012 AAN guidelines. A recent trial showed that metoprolol 200mg / day was superior to aspirin 300 mg/ day³⁹ while another trial showed that metoprolol had similar efficacy compared with nebivolol in migraine prevention⁴⁰.

Calcium channel blockers

Flunarizine was efficacious in migraine prophylaxis when compared with a placebo but when compared with the beta-blockers propranolol⁴¹, and metoprolol⁴² there was no difference between the beta-blockers and flunarizine. Recommended flunarizine dose is 5-10 mg per day.

Studies on nimodipine and nifedipine as prophylaxis for migraine were equivocal and general consensus is that nimodipine and nifedipine are ineffective as prophylaxis.

Trials on verapamil were not rigorous randomized control trials and thus the evidence for use in migraine is not strong. Studies are insufficient to recommend diltiazem.

Common side effects of the group include dizziness, depression, vasomotor changes, tremor, gastrointestinal side effects, peripheral oedema and hypotension. Patients may complain of an initial increase in headache, which improves, with a few weeks of treatment. Sedation, weight gain, dry mouth, dizziness, hypotension, occasional

extrapyramidal reactions, exacerbation of depression and abdominal pain are the common adverse effects associated with flunarizine.

In the 2012 guidelines both verapamil and nimodipine were downgraded because of confounding data on these drugs.

Antidepressants

Of the antidepressants amitriptyline and venlafaxine are the only drugs recommended in the 2012 AHS/AAN guideline and the EFNS guidelines and they are recommended as second line drugs.

Amitriptyline is efficacious in migraine prophylaxis and there is no significant difference between amitriptyline and topiramate. Venlafaxine is probably effective in migraine prophylaxis and evidence with regards to fluoxetine is conflicting. One study showed fluoxetine to be better than placebo⁴³ however overall the other studies on fluoxetine have been negative or equivocal.

Amitriptyline

Amitriptyline is a tri-cyclic antidepressant which up until recently was recommended as having proven benefit in migraine prophylaxis. In the 2012 AAN/ AHS guidelines it is classified as a Level B medication for migraine prophylaxis.

There was no significant difference between amitriptyline and propranolol⁴⁴. Some studies showed that amitriptyline was more efficacious than propranolol in patients with mixed migraine and tension type headache while propranolol was significantly better in patients with migraine alone⁴⁵. Amitriptyline was found to have similar efficacy to venlafaxine⁴⁶ and topiramate^{47,48}.

Amitriptyline is a tertiary amine and is usually started at a dose of 10 mg at bedtime. The dose ranges from 10 to 300mg a day. Tricyclic antidepressants are sedating and thus should be started with a low dose at bedtime. Common side effects encountered when using tricyclic antidepressants include orthostatic hypotension, dry mouth, a metallic taste, epigastric distress, constipation, dizziness, mental confusion, tachycardia, palpitation, blurred vision, urinary retention and weight gain. Tremors, confusion and delirium are particularly common in the elderly.

Venlafaxine

Venlafaxine is a 5HT-norepinephrine reuptake inhibitor with some evidence of efficacy in migraine prophylaxis. Significant reduction in headache days was reported in a study at a dose of 150 mg / day while a dose of 75 mg /day was ineffective⁴⁹. Another study reported

venlafaxine and amitriptyline to have similar efficacy in reducing headache frequency⁴⁶ at doses of 150 mg and 75 mg respectively but the latter group had more side effects. Adverse effects included nausea with VLF and hypersomnia, poor concentration with AMT.

Angiotensin converting enzyme inhibitors and angiotensin receptor blockers

The 2012 AHS/AAN guidelines have recommended lisinopril and candesartan as level C drugs in the prevention of episodic migraine, as the trials are not robust. These were not recommended in the 2000 guidelines as there were no studies but in the past decade there have been three studies published, one each for candesartan, lisinopril and telmisartan. Lisinopril⁵⁰ and candesartan⁵¹ were possibly effective while telmisartan⁵² was ineffective.

Triptans

Frovatriptan, zolmitriptan and naratriptan are efficacious in the short-term prevention of menstrual migraine. The triptan is started 2-3 days before the menstrual period or expected onset of menstrual migraine and continued for 5-6 days and stopped. This prevents migraine occurring at menses only.

Two class 1 trials established the efficacy of frovatriptan^{53,54} in preventing menstrual migraine. A dose of 2.5 mg twice daily after a loading dose of 10 mg was used in the studies. In another Class 1 study the number of migraine days and perimenstrual migraines were reduced in patients receiving oral naratriptan 1 mg twice daily for 5 days commencing 2 days before menses onset⁵⁵. Zolmitriptan 2.5 mg twice daily or three times daily significantly decreased the frequency of mens-trually related migraine, however there was no advantage in the three times daily dosing over the twice daily dosing⁵⁶.

Onabotulinumtoxin A

Onabotulinumtoxin A is currently being used as prophylaxis for chronic migraine, defined as 15 or more headache days per month, with 4 or more headache hours per day⁵⁷. Cost remains a potential barrier to its use. The clinical effect of onabotulinumtoxin A may be delayed or transient after the first set of injections and a second set of injections is warranted before concluding that the therapy is unhelpful. Repeat injections, initially every 3 months, are usually required to maintain benefit.

Conclusion

When selecting an appropriate drug for prevention of migraine one should consider the frequency, severity and disability due to migraine. One should also consider

the level of evidence for efficacy, adverse effect profile and patient comorbidities. Treatment failures can be due to various reasons including unrealistic expectations of the patient, poor drug compliance and overuse of acute medication in the treatment of migraine.

Based on current evidence the AAN/AHS guidelines and the EFNS guidelines recommend topiramate, sodium valproate, propranolol and metoprolol as first line drugs and atenolol, venlafaxine and amitriptyline as the second line drugs. The EFNS guidelines recommend flunarizine as a first line drug in addition to the ones mentioned in the AAN/AHS guidelines.

References

1. Headache Classification Committee of the International Headache Society. The International Classification of headache disorders, 3rd edition. *Cephalalgia* 2013; **33**: 629-808.
2. Diamond S, Bigal ME, Silberstein S, et al. Patterns of diagnosis and acute and preventive treatment for migraine in the United States: results from the American Migraine Prevalence and Prevention study. *Headache* 2007; **47**(3): 355-63.
3. Lipton RB, Scher AI, Kolodner K, et al. Migraine in the United States: epidemiology and patterns of health care use. *Neurology* 2002; **58**(6): 885-94.
4. Bigal ME, Lipton RB, Winner P, et al. Migraine in adolescents: association with socioeconomic status and family history. *Neurology* 2007; **69**(1): 16-25.
5. Hernandez-Latorre MA, Roig M. Natural history of migraine? in childhood. *Cephalalgia* 2000; **20**(6): 573-9.
6. Hu XH, Markson LE, Lipton RB, et al. Burden of migraine in the United States: disability and economic costs. *Arch Intern Med*. 1999; **159**(8): 813-8.
7. Sprenger T, Goadsby PJ. Migraine pathogenesis and state of pharmacological treatment options. *BMC Medicine* 2009; **7**: 71.
8. Sanchez-Del-Rio M, Reuter U, Moskowitz MA. New insights into migraine pathophysiology. *Curr Opin Neurol* 2006; **19**(3): 294-8.
9. Evans S, Afra J, Frese A, et al. The EFNS guideline on the drug treatment of migraine (revised report of an EFNS task force). *European Journal of Neurology* 2009; **16**: 968-81.
10. Silberstein SD, Holland S, Freitag F, et al. Evidence-based guideline update: Pharmacologic treatment for episodic migraine prevention in adults: Report of the Quality Standards Subcommittee of the American Academy of Neurology and the American Headache Society. *Neurology* 2012; **78**: 1337-45.
11. Rapoport AM. Acute and prophylactic treatments for migraine: present and future. *Neurol Sci*. 2008; **29** Suppl 1: S110-22.
12. National Institute for Health and Care Excellence (2012). Headaches – Diagnosis and management of headaches in young people and adults. CG 150. London: National Institute for Health and Care Excellence.

13. Silberstein SD, Goadsby PJ. Migraine: preventive treatment. *Cephalalgia* 2002; **22**(7): 491-512.
14. Brandes JL, Saper JR, Diamond M, Couch JR, Lewis DW, Schmitt J, et al. Topiramate for migraine prevention: a randomized controlled trial. *JAMA* 2004; **291**(8): 965-73.
15. de Tommaso M, Marinazzo D, Nitti L, Pellicoro M, Guido M, Serpino C, et al. Effects of levetiracetam vs topiramate and placebo on visually evoked phase synchronization changes of alpha rhythm in migraine. *Clinical Neurophysiology* 2007; **118**(10): 2297-304.
16. Diener HC, Tfelt-Hansen P, Dahlöf C, Lainez MJA, Sandrini G, Wang SJ, et al. Topiramate in migraine prophylaxis: results from a placebo-controlled trial with propranolol as an active control. *Journal of Neurology* 2004; **251**(8): 943-50.
17. Diener HC, Agosti R, Allais G, Bergmans P, Bussone G, Davies B, et al. Cessation versus continuation of 6-month migraine preventive therapy with topiramate (PROMPT): a randomised, double-blind, placebo-controlled trial. *Lancet Neurology* 2007; **6**(12): 1054-62.
18. Edwards KR, Glantz MJ, Norton JA, Cross N. Prophylactic treatment of episodic migraine with topiramate: a double-blind, placebo-controlled trial in 30 patients. *Cephalalgia* 2000; **20**(4): 316.
19. Gupta P, Singh S, Goyal V, Shukla G, Behari M. Low-dose topiramate versus lamotrigine in migraine prophylaxis (the Lotolamp study). *Headache* 2007; **47**(3): 402-12.
20. Lipton RB, Silberstein S, Dodick D, Cady R, Freitag F, Mathew N, et al. Topiramate intervention to prevent transformation of episodic migraine: the topiramate. INTREPID study. *Cephalalgia* 2011; **31**(1): 18-30.
21. Silberstein SD, Neto W, Schmitt J, Jacobs D, for the MIGR-001 Study Group. Topiramate in migraine prevention: results of a large controlled trial. *Archives of Neurology* 2004; **61**(4): 490-5.
22. Storey JR, Calder CS, Hart DE, Potter DL. Topiramate in migraine prevention: a double-blind, placebo-controlled study. *Headache* 2001; **41**(10): 968-75.
23. Mei D, Capuano A, Vollono C, Evangelista M, Ferraro D, Tonali P, et al. Topiramate in migraine prophylaxis: a randomised double-blind versus placebo study. *Neurological Sciences* 2004; **25**(5): 245-50.
24. Silberstein SD, Hulihan J, Karim MR, Wu SC, Jordan D, Karvois D, et al. Efficacy and tolerability of topiramate 200 mg/d in the prevention of migraine with/without aura in adults: a randomized, placebo-controlled, double-blind, 12-week pilot study. *Clinical Therapeutics* 2006; **28**(7): 1002-11.
25. Dodick DW, Freitag F, Banks J, Saper J, Xiang J, Rupnow M, et al. For the CAPSS-277 Investigator Group. Topiramate versus amitriptyline in migraine prevention: a 26-week, multicenter, randomized, double-blind, double-dummy, parallel-group noninferiority trial in adult migraineurs. *Clinical Therapeutics* 2009; **31**(3): 542-59.
26. Luo N, Di W, Zhang A, Wang Y, Ding M, Qi W, et al. A randomized, one-year clinical trial comparing the efficacy of topiramate, flunarizine, and a combination of flunarizine and topiramate in migraine prophylaxis. *Pain Medicine* 2012; **13**(1): 80-6.
27. Ashtari F, Shaygannejad V, Akbari M. A double-blind, randomized trial of low-dose topiramate vs propranolol in migraine prophylaxis. *Acta Neurologica Scandinavica* 2008; **118**(5): 301-5.
28. Afshari D, Rafizadeh S, Rezaei M. A comparative study of the effects of low-dose topiramate versus sodium valproate in migraine prophylaxis. *International Journal of Neuroscience* 2012; **122**(2): 60-8.
29. Shaygannejad V, Janghorbani M, Ghorbani A, Ashtary F, Zakizade N, Nasr V. Comparison of the effect of topiramate and sodium valproate in migraine prevention: a randomized blinded crossover study. *Headache* 2006; **46**(4): 642-8.
30. Linde M, Mulleners WM, Chronicle EP, McCrory DC. Topiramate for the prophylaxis of episodic migraine in adults. Cochrane Database of Systematic Reviews 2013, Issue 6. Art. No.: CD010610. DOI: 10.1002/14651858.CD010610.
31. Hering R, Kuritzky A. Sodium valproate in the prophylactic treatment of migraine: a double-blind study versus placebo. *Cephalalgia* 1992; **12**(2): 81-4.
32. Jensen R, Brinck T, Olesen J. Sodium valproate has a prophylactic effect in migraine without aura: a triple-blind, placebo-controlled crossover study. *Neurology* 1994; **44**(4): 647-51.
33. Kinze S, Clauss M, Reuter U, Wolf T, Dreier JP, Einhaupl KM, et al. Valproic acid is effective in migraine prophylaxis at low serum levels: a prospective open-label study. *Headache* 2001; **41**(8): 774-8.
34. Mitsikostas DD, Polychronidis I. Valproate versus flunarizine in migraine prophylaxis: a randomized, double- open, clinical trial. *Functional Neurology* 1997; **12**(5): 267-76.
35. Linde M, Mulleners WM, Chronicle EP, McCrory DC. Valproate (valproic acid or sodium valproate or a combination of the two) for the prophylaxis of episodic migraine in adults. Cochrane Database of Systematic Reviews 2013, Issue 6. Art. No.: CD010611. DOI: 10.1002/14651858.CD010611.
36. Linde M, Mulleners WM, Chronicle EP, McCrory DC. Gabapentin or pregabalin for the prophylaxis of episodic migraine in adults. Cochrane Database of Systematic Reviews 2013, Issue 6. Art. No.: CD010609. DOI: 10.1002/14651858.CD010609.
37. Linde K, Rosnagel K. Propranolol for migraine prophylaxis. Cochrane Database of Systematic Reviews 2004, Issue 2. Art. No.: CD003225. DOI: 10.1002/14651858.CD003225.pub2.
38. Weber RB, Reinmuth OM. The treatment of migraine with propranolol. *Neurology* 1972; **22**(4): 366-9.
39. Diener HC, Hartung E, Chrubasik J, et al. A comparative study of oral acetylsalicylic acid and metoprolol for the prophylactic treatment of migraine. A randomized, controlled, double-blind, parallel group phase III study. *Cephalalgia* 2001; **21**(2): 120-128.
40. Schellenberg R, Lichtenthal A, Wohling H, Graf C, Brixius K. Nebivolol and metoprolol for treating migraine: an advance on beta-blocker treatment? *Headache* 2008; **48**(1): 118-25.
41. Lucking CH, Oestreich W, Schmidt R, Soyka D. Flunarizine vs propranolol in the prophylaxis of migraine: two double- blind comparative studies in more than 400 patients. *Cephalalgia* 1988; **8**: 21-6.

42. Grottemeyer KH, Schlake HP, Husstedt IW, Rolf LH. Metoprolol versus flunarizine: a double blind crossover study. *Cephalalgia* 1987; **7**: 465- 6.
43. Saper JR, Silberstein SD, Lake AE 3rd, Winters ME. Double-blind trial of fluoxetine: chronic daily headache and migraine. *Headache* 1994; **34**(9): 497-502.
44. Ziegler DK, Hurwitz A, Hassanein RS, Kodanaz HA, Preskorn SH, Mason J. Migraine prophylaxis. A comparison of propranolol and amitriptyline. *Arch Neurol* 1987; **44**: 486-9.
45. Mathew NT. Prophylaxis of migraine and mixed headache. A randomized controlled study. *Headache* 1981; **21**: 105 -9.
46. Bulut S, Berilgen MS, Baran A, Tekatas A, Atmaca M, Mungen B. Venlafaxine versus amitriptyline in the prophylactic treatment of migraine: randomized, double-blind, crossover study. *Clin Neurol Neurosurg*. 2004; **107**(1): 44-8.
47. Dodick DW, Freitag F, Banks J, et al. Topiramate versus amitriptyline in migraine prevention: a 26-week, multicenter, randomized, double-blind, double-dummy, parallel-group noninferiority trial in adult migraineurs. *Clin Ther* 2009; **31**(3): 542-59.
48. Keskinbora K, Aydinli I. A double-blind randomized controlled trial of topiramate and amitriptyline either alone or in combination for the prevention of migraine. *Clin Neurol Neurosurg* 2008; **110**(10): 979-84.
49. Ozyalcin SN, Talu GK, Kiziltan E, Yucel B, Ertas M, Disci R. The efficacy and safety of venlafaxine in the prophylaxis of migraine. *Headache* 2005; **45**(2): 144-52.
50. Schrader H, Stovner LJ, Helde G, Sand T, Bovim G. Prophylactic treatment of migraine with angiotensin converting enzyme inhibitor (lisinopril): randomised, placebo controlled, crossover study. *BMJ* 2001; **322**(7277): 19-22.
51. Tronvik E, Stovner LJ, Helde G, Sand T, Bovim G. Prophylactic treatment of migraine with an angiotensin II receptor blocker: a randomized controlled trial. *JAMA* 2003; **289**(1): 65-9.
52. Diener HC, Gendolla A, Feuersenger A, et al. Telmisartan in migraine prophylaxis: a randomized, placebo-controlled trial. *Cephalalgia* 2009; **29**(9): 921-7.
53. Silberstein SD, Elkind AH, Schreiber C, Keywood C. A randomized trial of frovatriptan for the intermittent prevention of menstrual migraine. *Neurology* 2004; **63**(2): 261-9.
54. Brandes JL, Poole A, Kallela M, et al. Short-term frovatriptan for the prevention of difficult-to-treat menstrual migraine attacks. *Cephalalgia* 2009; **29**(11): 1133-48.
55. Newman L, Mannix LK, Landy S, et al. Naratriptan as short-term prophylaxis of menstrually associated migraine: a randomized, double-blind, placebo-controlled study. *Headache* 2001; **41**(3): 248-56.
56. Tuchman MM, Hee A, Emeribe U, Silberstein S. Oral zolmitriptan in the short-term prevention of menstrual migraine: a randomized, placebo-controlled study. *CNS Drugs* 2008; **22**(10): 877-86.
57. Aurora SK, Dodick DW, Turkel CC, et al. OnabotulinumtoxinA for treatment of chronic migraine: results from the double-blind, randomized, placebo-controlled phase of the PREEMPT 1 trial. *Cephalalgia* 2010; **30**(7): 793-803.